



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & 45001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org
qad@shriraminstitute.org

TEST REPORT

NO : C1/0000409478

10/156
3

Issued To :
Client Code : (NODA01S5494)
SKYDECOR LAMINATES PRIVATE LTD.
F-26, SECTOR-8
NOIDA
UTTAR PRADESH-201301
Kind Attn: MR. UTSAV GARG, MANAGING
DIRECTOR

Date of issue : 20/11/2025
Job No : 2511-1-141-258
Booking No : RG2526/1/5594
Booking Date : 05/11/2025
Customer Ref No. : -
Customer Ref Dt. : 05/11/2025
Location : Laboratory

Job No- 2511-1-141-258

SAMPLE DESCRIPTION :-

ONE SAMPLE (QUANTITY: 2 PCS) DESCRIBED AS SAMPLE OF ACRYLIC HPL , WAS RECEIVED.

"THE SAMPLING WAS NOT CARRIED OUT BY SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. THE SAMPLE PARTICULARS PROVIDED IN THE TEST REPORT ARE BASED ON DECLARATION BY THE CUSTOMER."

S.No.	Test	Result	Protocol adopted
1	Anti Scratch (Scratch Hardness)	6H	ASTM D 3363-22

Date of Receipt: 05.11.2025

Date of Start: 06.11.2025

Date of completion: 20.11.2025

End of Report



Reviewed and Authorized by
EMPLOYEE CODE:(4159)